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Summary of Test Results i ‘wa\e

Casteo Testing Centoe Limited
Reference no. : BC-SUMMARY-2021-006

Customer : Gate Way Valve & Fitting Limited

Address : Flat Al, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K.
Sample description : Ductile Iron Settlement Joint

Nominal pressure (PN) : 16

Manufacturer : Suiken Co., Ltd.

Brand name : Super Flex

Body marking: } 7K D O @ | || DNXXXPNI16
Model no. : NFB-FF

Origin : Japan

Sample submitted by : Gate Way Valve & Fitting Limited

Test standard ; WIS 4-52-01 Dec. 1992 : Issue 1 / BS EN 12266-1 : 2012 /BS EN 1563 : 2011
Test period : 11 to 22 December 2020

A) Sample List

DN (mm) Specimen no.
500 201212-2044-001
600 201212-2044-002

B) Test Item

1) Dimensions Check (In-house method based on Manufacturer requirement

DN (mm) Test results Castco LRN

500 Passed
600 Passed

201212-2044

2) Coating Theikness (WIS 4-52-01 Dec. 1992 : Issue | Appendix B)

DN (mm) Test results Castco LRN
S il 201212-2044
600 Passed )

3) Shell Tightness to Internal Pressure (BS EN 12266-1 : 2012 Clause 4 Annex A)

DN (mm) Test results Castco LRN

500 Passed

201212-2044
600 Passed

4) Tensile Test (BS EN 1563 : 2011 Clause 7.2.1.1 Table 1 (Grade EN-GJS-450-10) and Clause 9.1)

DN (mm) Test results Castco LRN

500 Passed
600 Passed

201212-2044

FU HO MAN \ WONG KA MAN
Pl'e'pﬂ.rc by 7 & Assistant Technical Manager Review b}' ! J \ L \fjﬁd\l Senior Manager

Date : 13 January 2021 Date : 13 January 2021
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Test Report 1 ﬁ 0CT 2021

Settlement Joints - Dimensions Check .C"-ﬂm"f" i;' Cr\a“
(In-house method) steo Testing Centré Limited

Date of issue : 28 December 2020

Page 1 of 5 page(s) Castco LRN : 201212-2044

Details as supplied by custonier
Customer ; Gate Way Valve & Fitting Limited Customer's ref. no. : - -

Address : Flat Al, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K. Contract no. : - -
Job title : - -

Sample description : Ductile [ron Settlement Joint

Nominal pressure (PN) : 16

Manufacturer : Suiken Co., Ltd.

Brand name : Super Flex

Body marking: | kDO & | || DNXXX PNI6

Model no. : NFB-FF
Origin : Japan
Sample submitted by : Gate Way Valve & Fitting Limited

Laboratory test resulis

Date of sample received :

11 December 2020

Date of test ; 11 December 2020

Specimen no. 201212-2044-001 201212-2044-002
DN (mm) 500 600
Measured mean value 1420 1524

Total length (mm)

Manufacturer requirement

1405.8 to 1434.2

1504.8 to 1535.2

Measured mean value 715 841
Outside diameter of flange
(mm) ) .
Manufacturer requirement min. 715 min. 840
Measured mean value 651 770

Diameter of bolt circle (mm)

Manufacturer requirement

648.5 to 651.5

768.5t0771.5

Diameter of bolt hole &

Measured mean value

34.7 &20

37.7 & 20

Bolts number (mm & no.)

Manufacturer requirement

341t035.5 & 20

371038.5 &20

Measured mean value

31.8

36.4

Flange thickness (mm)

Manufacturer requirement

28.5t035.5

3210405

Remark(s) :

1. Test results relate only to the specimen tested.
2. Test results of sample comply with the requirement of BS EN 1092-2 : 1997 Table 9 (effect of measurement uncertainty has not

been taken into account).
Certified by %L\\’\ \/') M,]
Farm no, : BC_JOINT&STRAINER_DIM_IN-HOUSE_T_dd_30/10/2019

FHihay 2 B HT 33 BE 124 L g4 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
&by B B30 9585 5 .0 | 4% - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
H % o4 & & & # 29A 3% - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk

FU HO \’MN
Checked by : Assistant Technical Manage
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16 0CT 2021

Test Report
Valves - Coating Thickness Measurement Q\\\\dn

(Water Industry Specification 4-52-01 Dec. 1992 : Issue 1 Appendix B)Casten Tosting Cenire Limited

Date of issue : 28 December 2020
Page 2 of 5 page(s)

Castco LRN : 201212-2044

Details as supplied by customer
Customer : Gate Way Valve & Fitting Limited

Customer's ref, no. : - -

Address : Flat A1, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K. Contractno. : - -

Job title : - -

Sample description : Ductile Iron Settlement Joint
Nominal pressure (PN) : 16

Manufacturer : Suiken Co., Ltd.

Brand name : Super Flex

Body marking : |k kDO B2 ||| DNXXX PN16

Model no. : NFB-FF
Origin : Japan
Sample submitted by : Gate Way Valve & Fitting Limited

Laboratory fest resuh’_s
Date of sample received : 11 December 2020

Date of test : 11 December 2020

Specimen no. 201212-2044-001 201212-2044-002
DN (mm) 500 600
1 412 696
2 554 499
3 369 401
i r— ¢ 4 359 685
easured value o
coating thickness (pm) 2 i 7
6 384 475
) 7 378 341
External 2 e 590
Mean 487.6 544.3
Minimum coating thickness (um) 359 341
Maximum coating thickness (um) 877 696
Standard deviation (pm) 171.9 138.0
Manufacturer Minimum coating thickness {jior) min. 300
requirement Maximum coating thickness (jm) max. 1500
1 1377 666
2 1327 629
3 1184 441
i —— 4 1250 408
casure e o
coating thickness (pum) : Vi 660
6 1244 702
— 7 1056 748
8 996 718
Mean 1202.3 6215
Minimum coating thickness (pum) 996 408
Maximum coating thickness (um) 1377 748
Standard deviation (pm) 128.0 127.3
Manufacturer Minimum coating thickness (jum) min. 300
requirement Maximum coating thickness () max. 1500
Remark(s) :
1. Test results relate only to the specimen tested. NI 3 -
FU HO MAN %L\ B e
Checked by Assistant Technical Manager Certified by l /\ '.;\)0:\]\'\‘ o

Form no. : BC_VALVES CT_WIS 4.52-01_T_dd_22/04/2020

oAy BOAD B 33 9556 o2 g 4% . 8/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.

HEy A EHI0EHE RO AR
Ok B M 42 & fF 29A 3%

Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk

« 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
+ 29A, On Chuen Street, Fanling, Hong Kong.

Website: www.caslco.com.hk
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16 0CT 2021
Test Report Tk

Settlement Joints - Hydrostatic Strength Test Casteo Tosting Centre Limited
(BS EN 12266-1 : 2012 Annex A)

Date of issue ; 28 December 2020

Page 3 of 5 page(s) Castco LRN : 201212-2044
Details as supplied by customer
Customer : Gate Way Valve & Fitting Limited Customer's ref. no. : - -

Address : Flat A1, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K. Contract no. : - -
Job title : - -

Sample description : Ductile Iron Settlement Joint

Nominal pressure (PN) : 16

Manufacturer : Suiken Co., Ltd.

Brand name : Super Flex

Body marking : | kDO B3 | || DNXXX PNI16
Model no. : NFB-FF

Origin : Japan

Sample submitted by : Gate Way Valve & Fitting Limited
Laboratory test resulls

Date of sample received : 20 November 2020 Date of test : 20 November 2020
Specimen no. 201212-2044-001 201212-2044-002
DN (mm) 500 600
Apply pressure (bar) 24 24
Test duration (s) 300 300
Visually detectable leakage No No
Requirement Visually detectable leakage is not permitted
Remark(s) :

1. Test results relate only to the specimen tested.
2, Test results of sample comply with the requirement of BS EN 12266-1 : 2012 Clause 4 (effect of measurement uncertainty has not
been taken into account).

FU HO MAN C ) \
Clyepieings Assistant Technical Manager Certified by : ) l/J" 7\/\\ 7

Form no. : BC_JOINT&STRATNER_FYD_BSEN12266-1 2012 _T dd_30/1012019
S BBy B 92 AT 33 9E 4% 4] L 6 4% . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
FhAy S22 B 530 %57 5 w1 4% « 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
F B & & 2 2 {5 29A % - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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Test Report
Metallic Materials - Tensile Test of Metallic Materials
(BS EN ISO 6892-1 : 2009)

16 0CT 2021

Castco Testing Centre Limited

Castco LRN : 201212-2044

Date of issue : 28 December 2020
Page 4 of 5 page(s)

Details as supplied by customer

Customer : Gate Way Valve & Fitting Limited

Address : Flat A1, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K.
Jobtitle : - -

Sample description : Ductile Iron Settlement Joint

Nominal pressure (PN) : 16

Manufacturer : Suiken Co., Ltd.

Brand name : Super Flex

Body marking: | 7K DO & | || DNXXX PN16

Model no. : NFB-FF

Origin : Japan

Sample submitted by : Gate Way Valve & Fitting Limited

Acceptance standard : BS EN 1563 : 2011 Clause 7.2.1.1 Table 1 (Grade EN-GJS-450-10) and Clause 9.1

Customer's ref. no, : - -
Contract no, : - -

Laboratory test resuits
Date of sample received : 20 November 2020

Date of test ; 22 December 2020

Tensile Test

. Type & |Specimen length 2 Yield strength Tensile strength et Position of .
Specimen no. | DN (mm) Preparn (mm) Area (mm®) (MPa) (MPa) Elongation (%) Facture Remark
2012:)29-12044‘ 500 AM 167 154.4 454 569 11.7 -- --
= 12:)3;2044- 600 AM 169 150.0 428 592 13.0 e -

Remark(s) :

1. A - Proportional; B - Non - proportional; M - Machined; N - Unmachined;
+ - This measurement is 'invalid' which relates to the position of fracture only.

2. The yield stress is determined at 0.2% proof strength.

3. Test results relate only to the specimen tested.

4, Test results of sample comply with the requirement of BS EN 1563 : 2011 Table 1 (this specification is not covered by the
laboratory's HOKLAS accreditation).

5. The requirement of BS EN 1563 : 2011 Table 1 : 0.2% proof strength = min. 310MPa; Tensile strength = min. 450MPa; Elongation
=min. 10%.

6. The acceptance limit is the same as the tolerance limit (simple acceptance, sec Figure A). Only test results out of the
tolerance/acceptance limit will be concluded as out-of-tolerance.

FU HO MAN
Assistant Technical Manager

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accred{tfzd Ial?oratorics.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.

Checked by :

Form no. : ST 6892_T1(for BC)_dd_02/01/2020

Approved Signatory :

I A9 M\\ ONG KA MAN
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Test Report 16 OCT 2021

Seftlement Joints - Dimensions Check \\ »\)o
(In-house method) Castca Tasting Contre Limited

Date of issue : 28 December 2020
Page 5 of 5 page(s) Castco LRN : 201212-2044

Appendix A

? 201212-2044-002

End of Report
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